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Table. 1 Definition of the specimen number

c 0w _ 0

C : Carbon/Epoxy
G : Glass/Epoxy

00 : Orientation angle( 0° ~ 90° )
A [0 2/00 2]s

B [0 2/90 21

C [0 /90 /O /90 s

D [0 /90 1

——  Specimen number

Fig. 1 Composite tube specimens

3w A ALY
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Fig. 2 Shingang buckling test machine

(a) C15_02 (b) C90_01

(c) CA_01 (d) GA_03
Fig. 3 Specimen collapsed under axial loading
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Fig. 4 Effect of stacking angle on specific crushing stress
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Fig. 5 Effect of interlaminar number on max curshing load
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Fig. 6 Effect of interlaminar number on specific crushing stress

Table. 2 Mean value of composite specimens after experimental data

Specimen Maximum Mean Energy Specifi(.: sustained
No. Load Load Absorbed crushing stress
Froax [kNI | Fo (kN] E, (J] o [kj/kgl

C10 17.875 5.948 362.832 24.188

C15 20619 8.298 506.189 33.746

C20 11.603 2.664 108.001 7.201

CA 28.180 6.048 J 366.975 24.465 ]
CB 40.102 11.848 | 716815 47.788

CcC 45555 9.936 R 601.135 40.076

CD 47.775 6.792 451.252 30.083

GA 55.566 18.734 1135531 43674

GB 54.552 17.863 1088.579 41.868

GC 53.670 18.338 1107.826 42.609

GD 50.127 17.212 1042.204 40.085
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